Y% pennsylvania

r ' DEPARTMENT OF ENVIRONMENTAL Southcentral Regional Office
PROTECTION CLEAN WATER PROGRAM
Application Type Renewal Application No. PA0023183
PP e NPDES PERMIT FACT SHEET PP
Facility Type Municipal INDIVIDUAL SEWAGE APS ID 313320
Major / Minor Minor Authorization ID 1366505

Applicant and Facility Information

Mount Holly Springs Borough

Applicant Name Authority Facility Name Mt Holly Springs STP
Applicant Address 200 Harmon Street Facility Address 11-13 Mill Street

Mount Holly Springs, PA 17065-1339 Mount Holly Springs, PA 17065
Applicant Contact Mike Gwozdecki Facility Contact Jim Williams
Applicant Phone (717) 486-7601 Facility Phone (717) 486-7460
Client ID 36054 Site ID 451938
Ch 94 Load Status Not Overloaded Municipality Mount Holly Springs Borough
Connection Status No Limitations County Cumberland
Date Application Received August 20, 2021 EPA Waived? No
Date Application Accepted September 2, 2021 If No, Reason Significant CB Discharge
Purpose of Application NPDES Renewal.

Summary of Review

Mount Holly Springs Borough Authority (Authority) has applied to the Pennsylvania Department of Environmental Protection
(DEP) for reissuance of its NPDES permit. The permit was last reissued on January 27, 2017 and became effective on
February 1, 2017. During the permit term, the permit was amended on September 21, 2020 to reflect a requested paper rerate
from 0.6 MGD to 0.7 MGD (annual average design flow), 0.83 MGD to 0.97 MGD (hydraulic design capacity), and 1,200 Ibs
BOD/day to 1,660 Ibs BOD/day (design organic capacity). The permit will expire on February 28, 2022.

Based on the review, it is recommended that the permit be drafted.

Sludge use and disposal description and location(s): Sludge is processed onsite prior to being hauled off-site via a local septic
hauler to a landfill (Cumberland County Landfill)

Public Patrticipation

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin,
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application. Any person may request
or petition for a public hearing with respect to the application. A public hearing may be held if DEP determines that there is
significant public interest in holding a hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvania
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area
of the discharge.

Approve Deny Sighatures Date
Jinsu Kim / Environmental Engineering Specialist February 8, 2022
X Wania D. Bebenck for
Daniel W. Martin, P.E. / Environmental Engineer Manager February 28, 2022
X Wania D. Bebenck
Maria D. Bebenek, P.E. / Program Manager February 28, 2022




NPDES Permit Fact Sheet NPDES Permit No. PA0023183
Mt Holly Springs STP

Discharge, Receiving Waters and Water Supply Information

Outfall No. 001 Design Flow (MGD) 0.7
Latitude 40° 7' 227 Longitude -77°11' 207
Quad Name Mt. Holly Springs Quad Code 1828
Wastewater Description: _ Treated Sewage

Receiving Waters _ Mountain Creek Stream Code 63167
NHD Com ID 56408041 RMI 1.78
Drainage Area 45.9 Yield (cfs/mi?) 0.318

Q7-10 Flow (cfs) 14.6 Q7-10 Basis USGS gage 01571500
Elevation (ft) 540 Slope (ft/ft) N/A
Watershed No. 7-E Chapter 93 Class. TSF, MF
Existing Use None Existing Use Qualifier N/A
Exceptions to Use None Exceptions to Criteria N/A
Assessment Status Attaining Use(s)

Cause(s) of Impairment N/A
Source(s) of Impairment N/A

TMDL Status N/A Name N/A

Nearest Downstream Public Water Supply Intake United Water

PWS Waters Yellow Breeches Creek Flow at Intake (cfs) 80.5
PWS RMI 7.42 Distance from Outfall (mi) 25

Drainage Area
A drainage area upstream of the outfall is determined to be 45.9 sq.mi., according to USGS StreamStats.

Streamflow

USGS gauging station no. 01571500 on Yellow Breeches Creek 3.1 miles above mouth also measures the hatchery flow
and springs at Huntsdale resulting in a greater yield rate in the basin than actually exists. The proposed monthly hatchery
discharge is 12.384 MGD during September when a monthly analysis of streamflows for Yellow Breeches Creek indicates
Q7-10 flow is most likely to occur and the gage flow should be adjusted by subtracting the hatchery discharge.

Gage flow = 86.8 — 12.384*1.547 = 67.642 cfs
Q7-10 runoff rate = 67.642/ 213 = 0.318 cfs/sq.mi.
Q30-10:Q7-10 = 94/86.8 = 1.083:1
Q1-10:Q7-10 = 81.6/86.8 = 0.94:1
Q7-10 = 45.9*0.318 = 14.60 cfs @ Outfall 001

Stream Characteristics

Under 25 Pa Code §93.90, Mountain Creek (basin, Mt. Holly Springs to Mouth) is designated as Trout Stocking and
Migratory Fishes. Mountain Creek as well as Yellow Breeches Creek (main stem) are considered as both trout stocked and
natural reproduction streams; however are not classified as Class A streams. No Class A Wild Trout Fishery is therefore
impacted by this discharge. The discharge is located in a stream segment listed as attaining uses.

Water Quality Network (WQN) Station no. 242 located on the Mountain Creek at Pine Grove Furnace has been inactive
since 1987; therefore the data from this station is most likely obsolete. Since there is no active WQN Station available in
the vicinity of the discharge, default values of pH (7.0 SU for freestone (WWF & TSF)), hardness (100 mg/L), and
temperature (20°C for winter & 25°C for summer) have been used in water quality analysis.

Water Supply Intake

The nearest downstream public water supply intake is United Water Company located on the Yellow Breeches Creek
approximately 25 miles from the discharge. Based on the dilution and nature of discharge, the discharge is not expected
to impact the water supply intake.




NPDES Permit Fact Sheet NPDES Permit No. PA0023183
Mt Holly Springs STP

Treatment Facility Summary

Treatment Facility Name: Mt Holly Springs STP

WQM Permit No. Issuance Date
2177403 11-1 March 12, 2012
2177403 A-3 September 21, 2020

Degree of Avg Annual
Waste Type Treatment Process Type Disinfection Flow (MGD)
Oxidation Ditch With
Sewage Tertiary Solids Removal Ultraviolet 0.7
Hydraulic Capacity Organic Capacity Biosolids
(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
0.97 1660 Not Overloaded Aerobic Digestion Land Application

Comments

The facility located at 11-13 Mill Street, Mount Holly Springs, PA 17065 currently serves the Borough of Mount Holly Springs
(66.7%) and South Middleton Township (33.3%) areas. All sewer systems are 100% separated. The facility has an annual
average design flow of 0.7 MGD, hydraulic design capacity of 0.97 MGD and organic design capacity of 1,660 lbs BOD/day.
Under 25 Pa Code §92a.26, the facility is categorized as a minor facility discharging less than 1 MGD but greater than 0.05
MGD of treated sewage. The Water Quality Management (WQM) permit no. 2177403 was amended in 2012 to reflect the
Biological Nutrient Removal (BNR) upgrade proposed to comply with PA’s Chesapeake Bay Tributary Strategy. The
construction completion certification form was submitted on July 3, 2014 indicating that the construction was completed on
December 31, 2013. The WQM permit was then amended in 2020 for the design capacity rerate. The current treatment
process, according to the application, is as follows:

Screening — Oxidation Ditch (2) — Clarifiers (2) — UV Disinfection — Outfall 001 to Mountain Creek

Aluminum Chloride Hydroxide Sulfate (DelPac2000) is added for phosphorous removal at 6.24 GPD. Aerobic digesters (2)
and centrifuge are available for solids process. Sludge generated from this facility is land applied.

The facility is not required to implement an EPA-approved pretreatment program. The application shows total of 20,200
GPD (0.0202 MGD) of wastewaters contributed by industrial/commercial users to the existing sewer system. Based on the
information provided in the renewal application, the following industrial users potentially contribute industrial wastewaters
to the sewer system out of all users:

Estimated Average Flow,
Business Name Type of Business in gallons
Bretzman’s Garage Automotive Service 50
Mountain Springs Car Wash | Car Wash 1,000
Vetron International Manufacturer of Quartz Crystal devices (oscillators & filters) | 3,900
Total | 4,950

Based on the definition of significant industrial user found in 40 CFR 8403.3(v)(1), none of these users is considered a
significant industrial user (5% of the existing hydraulic capacity is 48,500 GPD). Also, there has not been any previous
documentation indicating that wastewater from any of industrial/commercial users causes any issues on the facility
operation. Accordingly, the Authority will still not be required to develop a pretreatment program for the next permit term.
Since the boilerplate language found in Part B of the NPDES permit specifically addresses statewide general pretreatment
requirements, no additional condition is needed for this permit renewal.

A full list of current industrial/commercial users is attached to this Fact Sheet.



NPDES Permit Fact Sheet
Mt Holly Springs STP

NPDES Permit No. PA0023183

Compliance History

Summary of DMRs:

A summary of past 12-month DMR data is presented on the next page.

Summary of Inspections:

01/04/2022: Brandon Bettinger, DEP Water Quality Specialist, conducted a routine
inspection and noted that the outfall was clear. No violation was identified at the time of
inspection.

02/22/2021: Brandon Bettinger conducted an administrative inspection in response to a
sanitary sewer overflow occurred on 2/9/2021. A minor SSO of < 5 gallons originated from
a manhole cover at the intersection of Rt. 34 and West Pine Street.

12/21/2020: Mike Benham, former DEP Water Quality Specialist, conducted an
administrative inspection of the Chesapeake Bay nutrient monitoring. A number of errors
were observed during the inspection.

09/22/2020: Mike Benham conducted an administrative inspection. No issues were noted
at the time of inspection.

01/14/2020: Mike Benham conducted a routine inspection. No violation was noted at the
time of inspection.

Other Comments:

A number of permit violations identified during the permit term. See below for more details:

Violation | Description
Entered Date
11/16/2021 | Other Other Violations
7/26/2021 | Effluent Ammonia- <2.9v.2.5mg/L Avg. Mon
Violation Nitrogen
7/21/2020 | Effluent Fecal Coliform <272.0v.200 No./ 100 mL
Violation Geo Mean
7/21/2020 | Effluent Fecal Coliform 4900.0 v. 1000 no. / 100 mL
Violation IMAX
5/30/2019 | Late DMR
Submission
12/18/2017 | Effluent Total Suspended | 31.6 v. 30 mg/L Avg. Mon
Violation Solids
12/18/2017 | Effluent Total Suspended | 65.0 v. 45 mg/L Wkly Avg.
Violation Solids

DEP’s database revealed that there is no open violation associated with this permittee or
facility.




NPDES Permit Fact Sheet

Mt Holly Springs STP

NPDES Permit No. PA0023183

Effluent Data

DMR Data for Outfall 001 (from January 1, 2021 to December 31, 2021)

Parameter

DEC-21

NOV-21

OCT-21

SEP-21

AUG-21

JUL-21

JUN-21

MAY-21

APR-21

MAR-21

FEB-21

JAN-21

Flow (MGD)
Average Monthly

0.2821

0.3699

0.3615

0.6042

0.2798

0.2898

0.2623

0.3322

0.4404

0.4391

0.3636

0.3459

Flow (MGD)
Daily Maximum

0.3948

0.7621

0.7886

2.1698

0.5620

0.5725

0.3582

0.4692

0.8232

0.9736

0.9825

0.5116

pH (S.U.)
Instantaneous
Minimum

6.33

8.79

6.9

7.0

7.1

7.0

7.6

6.8

6.5

6.8

6.9

6.7

pH (S.U.)
Instantaneous
Maximum

8.47

8.79

8.3

7.8

7.7

7.9

6.9

8.7

8.3

7.5

7.8

7.6

DO (mg/L)
Daily Minimum

6.63

6.6

5.8

55

5.4

5.3

5.0

5.6

6.1

6.2

5.8

6.3

CBODS5 (Ibs/day)
Average Monthly

<70

<7.0

<7.6

<121

<6.2

<55

<6.4

<7.0

<9.3

<94

<7.1

<8.7

CBODS5 (Ibs/day)
Weekly Average